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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

The Sky Phone LLC' s product, model number: Elite 5.0T (FCC ID: 2ABOSSKYELITESOT) or the "EUT"
in this report was a Smart Phone, which was measured approximately: 14.52 cm (L) x 7.21 cm (W) x 0.95
cm (H), rated with input voltage: DC 3.8 V battery or DC 5V from adapter.

Adapter Information:

Model: D31-02051000

Input: AC 100-240V, 50/60Hz, 0.2 A
Output: DC5V, 1A

* All measurement and test data in this report was gathered from production sample serial number: 1702663
(Assigned by BACL, Shenzhen). The EUT supplied by the applicant was received on 2017-12-05.
Objective

This test report is prepared on behalf of Sky Phone LLC in accordance with Part 2-Subpart J, Part 22-
Subpart H and Part 24-Subpart E and Subpart 27 of the Federal Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DTS & DSS and Part 15B JBP submissions with FCC ID: 2ABOSSKY ELITESOT.

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services
Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services

Applicable Standards: TIA/EIA 603-D and KDB 971168 D01 v03.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Measurement Uncertainty

Parameter uncertainty

Occupied Channel Bandwidth 5%

RF output power, conducted +1.5dB

Unwanted Emission, conducted +1.5dB

Emissions, Below 1GHz *4.70dB

radiated Above 1GHz +4.80dB
Temperature +1C

Supply voltages +0.4%

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test datais located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No. : 382179,the FCC Designation No. : CN5001.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

Thefinal qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . _ 1201.002K 50-
Rohde & Schwarz Wideband Radio Communication Tester [ CMWS500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Block Diagram of Test Setup
o |
L | CMWSB00/ AC Power ||
A
Antenna
=
o
EUT 2
2
Q
Non-Conductive Table
150 cm above Ground Plane
< 15Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result
§1.1307, 82.1093 RF Exposure (SAR) Compliance*
§2.1046; § 22.913 (a);
§24.232 (c); §27.50 (d) RF Output Power Compliance
(h)
§2.1047 Modulation Characteristics Not Applicable

§2.1049; § 22.905;

§ 22,017 § 24.238: §27.53 Occupied Bandwidth Compliance
§ 2§ 422]?"25(;) ;§§2227'23137(§1é)1)(;m) Spurious Emissions at Antenna Terminal Compliance
5 2§ 42211325(3;) ;§§2227..95137(§1?)(;m) Field Strength of Spurious Radiation Compliance
§ 24.232 fig ;Z;Eé)s (h)(m) Band Edge Compliance

§2.1085; § 22.355, Frequency stability Compliance

§ 24.235; §27.54;

Note: * Please refer to SAR report released by BACL, report number: RSZ171205004-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

TEST EQUIPMENT LIST
. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
Sunol Sciences Horn Antenna DRH-118 A052604 2014-12-29 | 2017-12-28
Rohde & Signal ANALYZER FSIQ26 8386001028 2017-04-24 | 2018-04-24
Schwarz
Sunol Sciences Bi-log Antenna JB1 A040904-2 2014-12-17 | 2017-12-16
Mini Pre-amplifier ZVA-183-S+ 5969001149 2017-05-21 | 2018-05-21
HP Amplifier HP8447E 1937A 01046 2017-11-19 | 2018-05-21
Anritsu Signal Generator 68369B 004114 2017-12-07 | 2018-12-07
Rohde & EMI Test Receiver ESCI 101120 2017-12-07 | 2018-12-07
Schwarz
COM POWER Dipole Antenna AD-100 041000 NCR NCR
A.H. System Horn Antenna SAS-200/571 135 2015-08-18 | 2018-08-17
Ducommun RF Cable UFA210A-1-4724- | \1ro64369 223410-001 | 2017-11-19 | 2018-05-21
technologies 30050U
Ducommun
technologies RF Cable 104PEA 218124002 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable RG-214 1 2017-11-19 | 2018-05-21
Ducommun
technologies RF Cable RG-214 2 2017-11-22 | 2018-05-22
Ducommun
Technologies Horn Antenna ARH-4223-02 1007726-04 2014-12-29 | 2017-12-29
Ducommun
technologies Horn Antenna ARH-4223-02 1007726-03 2014-12-29 | 2017-12-29
Ducommun -
technologies Pre-amplifier ALN-22093530-01 991373-01 2017-08-03 | 2018-08-03

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2017-12-05 | 2018-12-05
Temperature &
ESPEC Humidity Chamber EL-10KA 09107726 2017-11-22 | 2018-11-22
Long Wei DC Power Supply TPR-6420D 398363 NCR NCR
. ESG Vector Signd
Aglient Generator E4438C MY 42080875 2017-05-09 | 2018-05-09
Rohde & Wideband Radio
Communication CMU200 106891 2017-12-14 | 2018-12-14
Schwarz
Tester
Wideband Radio
Rohde & Communication CMW500 1201.002K50-146520- 1 5117 0404 | 2018-04-24
Schwarz wh
Tester
Rohde & EMI Test Receiver ESR 1316.3003K03-101746- | 517.08.19 | 2018-08-19
Schwarz zn
Ducommun
technologies RF Cable RG-214 3 2017-11-22 | 2018-05-22
WEINSCHEL 3dB Attenuator N/A N/A 2017-11-22 | 2018-05-23
WEINSCHEL 10dB Attenuator 5324 AU 3842 2017-11-22 | 2018-05-23
N/A Power Splitter N/A N/A 2017-05-21 | 2018-05-21

* Statement of Traceahility: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that al calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RSZ171205004-20.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (@), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:
The RF output of the transmitter was connected to the CMW500/CM U200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:
TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Dylan Li on 2017-12-14.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.:

RSZ171205004-00D

Conducted Power

Cellular Band (Part 22H)

Frequency ASTERIEES Qo Limit
Mode Channel Power
(MHz) (dBm) (dBm)
128 824.2 3254 38.45
GSM 190 836.6 3251 38.45
251 848.8 32.35 38.45
Mode Channel A auenty Average(gﬁg);lt o L.
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 3251 31.69 29.87 28.62 38.45
GPRS 190 836.6 32.53 31.71 29.76 28.59 38.45
251 848.8 32.34 31.43 29.61 28.42 38.45
Frequenc Average Output Power (dBm) Limit
Mode Channel (h(’llHZ) ' 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 26.66 25.67 23.56 21.22 38.45
EGPRS 190 836.6 26.83 25.73 23.73 21.25 38.45
251 848.8 26.82 25.73 23.52 21.31 38.45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Average Output Power
Test Test Se (dBm)
Mode .. Sub . .
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 22.57 22.52 22.37
1 21.45 21.26 21.33
2 21.50 21.37 21.45

HSDPA
3 21.36 21.28 21.25
4 21.49 21.42 21.42

WCDMA

(Band V) Normal 1 21.47 21.36 21.49
2 21.41 21.26 21.45
HSUPA 3 21.51 21.43 21.61
4 21.35 21.29 21.43
5 21.50 21.45 21.52
HSPA+ 1 21.12 21.19 2111
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D
PCS Band (Part 24E)
Average Output 4]
Mode Channel Fr((;(/}lll_lezl;cy Power (i‘ll;::)t
(dBm)
512 1850.2 29.01 33
GSM 661 1880.0 28.74 33
810 1909.8 28.63 33
F Average Output Power Limit
requency dBm imi
Mode Channel (dBm)
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.01 28.58 26.59 25.37 33
GPRS 661 1880.0 28.72 27.96 26.18 25.01 33
810 1909.8 28.53 27.81 26.08 24.88 33
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 25.87 24.56 21.56 20.85 33
EGPRS 661 1880.0 2591 24.62 21.59 20.67 33
810 1909.8 25.86 24.67 21.68 20.71 33

FCC Part 27, FCC Part 22H/24E

Page 14 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Average Output Power
Test Test se (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.46 2217 22.07
1 21.26 21.31 21.32
2 21.27 21.20 21.24
HSDPA
3 21.36 21.39 21.36
4 21.19 21.22 21.28
WCDMA 1 21.01 21.16 21.11
(Band I1) Normal
2 21.01 21.06 20.99
HSUPA 3 21.10 21.21 21.23
4 20.91 21.07 21.05
5 21.13 21.20 21.21
HSPA+ 1 21.02 21.06 21.03
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 0.24 13
GSM Middle 0.17 13
High 0.26 13
PAR Limit
Mode Channel (dB) (dB)
Low 0.32 13
EGPRS Middle 0.38 13
High 0.24 13
Mode Channel PAR (dB) Limit (dB)
Low 521 13
RMC -
(BPSK) Middle 3.38 13
High 3.09 13
Low 5.96 13
(ngAPI\AA) Middle 3.04 13
High 3.60 13
Low 5.60 13
HSUPA -
(BPSK) Middle 334 13
High 3.73 13
Low 2.63 13
HSPA+ Middle 3.15 13
High 3.08 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 0.21 13
GSM Middle 0.09 13
High 0.15 13
PAR Limit
Mode Channel (dB) (dB)
Low 0.37 13
EGPRS Middle 0.22 13
High 0.41 13
PAR Limit
Mode Channel (dB) (dB)
Low 3.04 13
RMC :
(BPSK) Middle 3.53 13
High 411 13
Low 2.95 13
HSDPA :
(16Q0AM) Middle 2.92 13
High 2.89 13
Low 3.13 13
HSUPA -
(BPSK) Middle 357 13
High 381 13
Low 3.25 13
HSPA+ Middle 2.95 13
High 2.77 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Radiated Power

GSM Mode:
‘Frequency Recei.ver Turntable Rx Antenna Sugitli)tlztei p— Absolute IFCC Part 22H/24E
(MHz) l(‘;;ﬂ‘\‘/‘;% l;:ng%l:e Height | Polar | Level loss Gain (ﬁ;‘:ll) Limit | Margin
(m) | (H/V)| (dBm) (dB) (dB) (dBm) | (dB)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 87.15 119 13 H 271 0.7 0.0 26.4 3845 | 12.05
836.6 91.25 1 21 \% 320 0.7 0.0 31.3 38.45 7.15
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 84.59 141 19 H 145 1.30 8.50 21.70 33 11.3
1880.00 | 90.12 310 18 \% 19.9 1.30 8.50 27.10 33 59
EDGE Mode:
\Frequency Receiyer Turntable Rx Antenna Sugitli)tl:tedAntenna Absolute Limit | Margin
Reading | Angle | Height | Polar | Level X Level
(MHz) (dBpv) Degree (n%) H/V) | (@Bm) loss Gain (dBm) (dBm) (dB)
(dB) (dB)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 75.65 38 11 H 15.6 0.70 0.0 14.90 3845 | 2355
836.6 85.26 275 1.8 \% 26.0 0.70 0.0 25.29 3845 | 13.16
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 82.62 112 2.2 H 12.4 1.30 8.50 19.60 33 13.4
1880.00 | 86.21 148 1.2 V 16.2 1.30 8.50 23.40 33 9.6
WCDMA Mode:
Frequency Receiyer Turntable Rx Antenna Su(lj)zsl:::teintenna Absolute FCC Part 22H/24E
i o o[t e | Lo | | "Gl | G5 | i | M
(dB) (dB)
ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 79.21 345 14 H 19.2 0.7 0.0 185 38.45 19.95
836.6 83.12 64 17 \% 239 0.7 0.0 232 38.45 15.25
EIRP for WCDMA Band Il (Part 24E), Middle Channel
1880.00 | 85.12 40 20 H 151 1.30 8.50 22.30 33 10.7
1880.00 | 80.23 148 13 \% 10.0 1.30 8.50 17.20 33 15.8

Note:
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset G G e
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 2231 22.45 2251
RB Size=1, RB Offset=2 2243 2251 2238
RB Size=1, RB Offset=5 2235 2263 2251
QPSK RB Size=3, RB Offset=0 2238 2245 2253
RB Size=3, RB Offset=1 2246 2252 2238
RB Size=3, RB Offset=2 22.40 2261 2249
RB Size=6, RB Offset=0 21.82 21.88 2163
14 RB Size=1, RB Offset=0 2181 2195 2174
RB Size=1, RB Offset=2 21.83 21.94 2172
RB Size=1, RB Offset=5 2170 2186 2181
160AM | RB Size=3, RB Offset=0 21.68 21.85 2168
RB Size=3, RB Offset=1 21.86 2191 2165
RB Size=3, RB Offset=2 21.72 21.92 2176
RB Size=6, RB Offset=0 2118 21.41 21.23
RB Size=1, RB Offset=0 2254 2275 2254
RB Size=1, RB Offset=7 2246 2253 2242
RB Size=1, RB Offset=14 2248 271 2241
QPSK RB Size=8, RB Offset=0 2175 01.84 21.93
RB Size=8, RB Offset=4 21.86 21.92 2179
RB Size=8, RB Offset=7 21.84 21.88 2172
RB Size=15, RB Offset=0 21.83 21.86 2175
30 RB Size=1, RB Offset=0 21.86 21.94 2174
RB Size=1, RB Offset=7 2174 21.98 21.83
RB Size=1, RB Offset=14 21.83 21.85 2175
160AM | RB Size=8, RB Offset=0 21.35 21.43 21.24
RB Size=8, RB Offset=4 21.22 21.41 21.22
RB Size=8, RB Offset=7 2131 2138 21.28
RB Size=15, RB Offset=0 21.38 21.44 21.23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

Bandwidth . . Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 2254 22.69 22.48

RB Size=1, RB Offset=12 22.55 22.65 22.45

RB Size=1, RB Offset=24 22.58 2274 22.57

QPSK RB Size=12, RB Offset=0 21.83 21.94 21.73

RB Size=12, RB Offset=6 21.75 22.02 21.70

RB Size=12, RB Offset=11 21.79 21.95 21.75

RB Size=25, RB Offset=0 21.87 22.02 21.74

>0 RB Size=1, RB Offset=0 21.92 21.98 21.70

RB Size=1, RB Offset=12 21.93 21.92 21.87

RB Size=1, RB Offset=24 2191 22.03 21.73

16QAM RB Size=12, RB Offset=0 21.25 21.45 21.35

RB Size=12, RB Offset=6 21.32 21.38 21.31

RB Size=12, RB Offset=11 21.37 21.52 21.34

RB Size=25, RB Offset=0 21.23 21.50 21.25

RB Size=1, RB Offset=0 2244 22.64 22.42

RB Size=1, RB Offset=24 2245 22.65 22.46

RB Size=1, RB Offset=49 2252 22.68 22.43

QPSK RB Size=25, RB Offset=0 21.84 21.83 21.75

RB Size=25, RB Offset=12 21.79 21.97 21.83

RB Size=25, RB Offset=24 21.86 21.98 21.79

RB Size=50, RB Offset=0 2171 22.05 21.85

100 RB Size=1, RB Offset=0 21.72 21.97 21.82

RB Size=1, RB Offset=24 21.86 21.98 21.81

RB Size=1, RB Offset=49 21.72 22.06 21.79

16QAM RB Size=25, RB Offset=0 21.21 21.38 21.28

RB Size=25, RB Offset=12 21.34 21.39 21.22

RB Size=25, RB Offset=24 21.38 2141 21.34

RB Size=50, RB Offset=0 21.33 21.40 21.31
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

Bandwidth ) ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.54 22.66 22.59

RB Size=1, RB Offset=37 22.47 22.51 22.41

RB Size=1, RB Offset=74 22.57 22.63 22.43

QPSK RB Size=36, RB Offset=0 21.76 21.81 21.75

RB Size=36, RB Offset=18 21.86 21.93 21.72

RB Size=36, RB Offset=37 21.90 21.95 21.74

RB Size=75, RB Offset=0 21.76 21.91 21.77

150 RB Size=1, RB Offset=0 21.84 21.98 21.89

RB Size=1, RB Offset=37 21.71 21.92 21.75

RB Size=1, RB Offset=74 21.87 21.92 21.76

16QAM RB Size=36, RB Offset=0 21.32 21.38 21.35

RB Size=36, RB Offset=18 21.36 21.45 21.24

RB Size=36, RB Offset=37 21.27 21.44 21.32

RB Size=75, RB Offset=0 21.27 21.49 21.29

RB Size=1, RB Offset=0 22.55 22.59 22.45

RB Size=1, RB Offset=49 22.43 22.44 22.43

RB Size=1, RB Offset=99 22.39 22.49 22.51

QPSK RB Size=50, RB Offset=0 21.71 21.87 21.74

RB Size=50, RB Offset=24 21.73 21.76 21.75

RB Size=50, RB Offset=49 21.81 21.77 21.88

RB Size=100, RB Offset=0 21.88 21.88 21.75

200 RB Size=1, RB Offset=0 21.86 21.78 21.89

RB Size=1, RB Offset=49 21.82 21.77 21.81

RB Size=1, RB Offset=99 21.74 21.80 21.92

16QAM RB Size=50, RB Offset=0 21.27 21.28 21.39

RB Size=50, RB Offset=24 21.29 21.38 21.36

RB Size=50, RB Offset=49 21.24 21.36 21.32

RB Size=100, RB Offset=0 21.24 21.40 21.34
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

Peak-to-average ratio (PAR)

Modulation Middl(e d(};;lannel Linl:il: ﬁlB) Result
QPSK (1RB Size) 3.83 13 Pass
QPSK (100RB Size) 4,76 13 Pass
16QAM (1RB Size) 3.92 13 Pass
16QAM (100%RB Size) 4.84 13 Pass
QPSK:
. Turn Rx Antenna Substituted
Frequency l;eczl.ver table . Cable | Antenna A2801l=te Limit
(MHz) (;; plg)g Angle Height | Polar Level Loss Gain (dg]:l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 86.15 288 16 H 13.0 1.30 9.10 20.80 30
1732.50 83.17 326 16 \% 10.6 1.30 9.10 18.40 30
3 MHz Bandwidth
1732.50 85.97 355 24 H 12.8 1.30 9.10 20.60 30
1732.50 82.74 223 25 \% 10.2 1.30 9.10 18.00 30
5 MHz Bandwidth
1732.50 86.17 301 24 H 13.0 1.30 9.10 20.80 30
1732.50 83.41 246 15 \% 10.8 1.30 9.10 18.60 30
10 MHz Bandwidth
1732.50 86.34 9 2.0 H 13.2 1.30 9.10 21.00 30
1732.50 83.24 55 18 \% 10.7 1.30 9.10 18.50 30
15 MHz Bandwidth
1732.50 86.17 329 2.0 H 13.0 1.30 9.10 20.80 30
1732.50 83.49 318 21 \% 10.9 1.30 9.10 18.70 30
20 MHz Bandwidth
1732.50 86.85 142 15 H 13.7 1.30 9.10 21.50 30
1732.50 83.26 287 23 \% 10.7 1.30 9.10 18.50 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dB)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.63 102 2.2 H 125 1.30 9.10 20.30 30
1732.50 82.12 60 12 \% 9.6 1.30 9.10 17.40 30
3 MHz Bandwidth
1732.50 85.31 344 21 H 121 1.30 9.10 19.90 30
1732.50 82.19 204 13 \% 9.6 1.30 9.10 17.40 30
5 MHz Bandwidth
1732.50 85.58 223 12 H 124 1.30 9.10 20.20 30
1732.50 83.01 114 13 \% 104 1.30 9.10 18.20 30
10 MHz Bandwidth
1732.50 85.87 49 19 H 12.7 1.30 9.10 20.50 30
1732.50 82.68 12 19 \% 10.1 1.30 9.10 17.90 30
15 MHz Bandwidth
1732.50 86.01 26 15 H 12.8 1.30 9.10 20.60 30
1732.50 82.55 180 24 \% 10.0 1.30 9.10 17.80 30
20 MHz Bandwidth
1732.50 85.91 99 16 H 12.7 1.30 9.10 20.50 30
1732.50 82.46 13 14 \% 9.9 1.30 9.10 17.70 30

FCC Part 27, FCC Part 22H/24E Page 23 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.70 2253 2233

RB Size=1, RB Offsat=12 22,65 271 2226

RB Size=1, RB Offset=24 2261 22,68 2236

QPSK RB Size=12, RB Offset=0 21.90 21.80 21.66

RB Size=12, RB Offset=6 21.86 2202 2165

RB Size=12, RB Offset=11 21.83 21.99 2161

RB Size=25, RB Offset=0 21.84 21.88 2162

> RB Size=1, RB Offset=0 21.96 22,01 21.60

RB Size=1, RB Offset=12 21.83 22,02 2156

RB Size=1, RB Offset=24 21.96 22,01 2162

16QAM RB Size=12, RB Offset=0 21.47 21.40 21.05

RB Size=12, RB Offset=6 21.38 21.46 2112

RB Size=12, RB Offset=11 21.41 21.42 2110

RB Size=25, RB Offset=0 21.42 2151 21.14

RB Size=1, RB Offset=0 2259 2249 2236

RB Size=1, RB Offset=24 2252 2251 2218

RB Size=1, RB Offset=49 2256 22.49 2230

QPSK RB Size=25, RB Offset=0 21.93 2185 2151

RB Size=25, RB Offset=12 2178 2181 2152

RB Size=25, RB Offset=24 21.85 2165 2148

RB Size=50, RB Offset=0 21.92 21.89 2154

10 RB Size=1, RB Offset=0 2178 2176 21.60

RB Size=1, RB Offset=24 21.84 21.79 2161

RB Size=1, RB Offset=49 2179 2174 2152

16QAM RB Size=25, RB Offset=0 21.24 21.30 21.14

RB Size=25, RB Offset=12 21.37 21.25 21.03

RB Size=25, RB Offset=24 21.25 21.33 21.04

RB Size=50, RB Offset=0 21.42 2122 2115
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.68 22.17 22.01

RB Size=1, RB Offset=37 22.55 2224 22.12

RB Size=1, RB Offset=74 22.59 2214 22.14

QPSK RB Size=36, RB Offset=0 21.90 21.58 21.30

RB Size=36, RB Offset=18 22.01 21.54 21.32

RB Size=36, RB Offset=37 22.04 21.45 21.43

RB Size=75, RB Offset=0 22.06 21.48 21.40

o RB Size=1, RB Offset=0 21.84 21.46 21.31

RB Size=1, RB Offset=37 21.91 21.47 21.38

RB Size=1, RB Offset=74 21.95 21.53 21.40

16QAM RB Size=36, RB Offset=0 21.47 21.08 20.82

RB Size=36, RB Offset=18 21.42 20.92 20.93

RB Size=36, RB Offset=37 21.48 20.94 20.76

RB Size=75, RB Offset=0 21.50 20.91 20.74

RB Size=1, RB Offset=0 2251 22.25 22.28

RB Size=1, RB Offset=49 22.64 22.39 22.27

RB Size=1, RB Offset=99 22.55 22.28 22.23

QPSK RB Size=50, RB Offset=0 21.81 21.67 21.61

RB Size=50, RB Offset=24 21.82 21.56 21.53

RB Size=50, RB Offset=49 21.95 21.51 21.48

RB Size=100, RB Offset=0 21.96 21.60 21.53

20 RB Size=1, RB Offset=0 21.84 21.63 21.46

RB Size=1, RB Offset=49 21.96 21.70 21.54

RB Size=1, RB Offset=99 21.84 21.52 21.45

16QAM RB Size=50, RB Offset=0 21.42 21.06 21.01

RB Size=50, RB Offset=24 21.47 21.07 20.92

RB Size=50, RB Offset=49 21.36 21.04 20.94

RB Size=100, RB Offset=0 21.35 21.18 20.93
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

Peak-to-average ratio (PAR)

Modulation Middl(edgilannel Linl:i;Al(ldB) Result
QPSK (1RB Size) 3.62 13 Pass
QPSK (100RB Size) 4.65 13 Pass
16QAM (1RB Size) 3.76 13 Pass
16QAM (100%RB Size) 4.38 13 Pass
EIRP:
QPSK:
Frequency RRZ;‘j::r rtral::i: RX e Sucb;l,::tedAntenna Agi(:};te Limit
(MHz) (dBpV)g Angle H(ellf)h ¢ (PI-(I)R’I; (fl‘]e;;::; Loss | Gain (dBm) (dBm)
Degree (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 82.61 287 21 H 131 2.60 9.30 19.80 33
2535.00 83.10 6 1.0 \% 14.2 2.60 9.30 20.90 33
10 MHz Bandwidth
2535.00 82.94 2 13 H 135 2.60 9.30 20.20 33
2535.00 83.25 169 24 \% 144 2.60 9.30 21.10 33
15 MHz Bandwidth
2535.00 82.84 65 2.2 H 134 2.60 9.30 20.10 33
2535.00 83.17 13 20 \% 14.3 2.60 9.30 21.00 33
20 MHz Bandwidth
2535.00 82.78 312 21 H 133 2.60 9.30 20.00 33
2535.00 83.26 142 25 \% 144 2.60 9.30 21.10 33

FCC Part 27, FCC Part 22H/24E

Page 26 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

16QAM:
Frequency lliecei.ver ;l;ul;)li::l R Anpenns Sucb:t[ﬁ:tedAntenna Al Limit
(MHz) (3;‘::3;3 Angle Height | Polar | Level Loss Gain (E%V;l) (dBm)
Degree (m) (H/V) | (dBm) (dB) (dB)
Middle Channel
5 MHz Bandwidth
2535.00 82.01 344 21 H 125 2.60 9.30 19.20 33
2535.00 84.12 214 24 \% 15.2 2.60 9.30 21.90 33
10 MHz Bandwidth
2535.00 82.40 124 12 H 12.9 2.60 9.30 19.60 33
2535.00 83.68 160 21 \% 14.8 2.60 9.30 21.50 33
15 MHz Bandwidth
2535.00 82.26 9 24 H 12.8 2.60 9.30 19.50 33
2535.00 83.12 46 12 \% 14.2 2.60 9.30 20.90 33
20 MHz Bandwidth
2535.00 82.31 108 17 H 12.8 2.60 9.30 19.50 33
2535.00 83.19 52 15 \% 14.3 2.60 9.30 21.00 33
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

FCC Part 27, FCC Part 22H/24E Page 27 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 82.1049, §22.917, 822.905, §24.238 and 827.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication
Tester

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 48~50 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Dylan Li from 2017-12-07 to 2017-12-29.

EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 245.2 315.7
EGPRS(8PSK) 836.6 245.2 3125
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) Y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 4,087 4,679
HSUPA (BPSK) 836.6 4,087 4,696
HSDPA (16QAM) 836.6 4.103 4.711
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (l\(/lle) y Bandwidth Bandwidth

(kHz) (kHz)

GSM(GM SK) 1880.0 242.0 314.1
EGPRS(8PSK) 1880.0 242.0 309.3

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}Hz) y Bandwidth Bandwidth

(MHz) (MHz)

RMC (BPSK) 1880.0 4.103 4,679

HSUPA (BPSK) 1880.0 4.103 4,696

HSDPA (16QAM) 1880.0 4103 4.728
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz 1.12 dBn
Ref 39 dBm “Att 20 dB SWr 40 ns 836. 442948718 Mz
Offet 14|dB BVe45. 192307692 kHz
Deltd 1 [T1 ]
Lso _1g 4B
DL 27.6¢ dBm /MM 315705124205 KFz
1 PY Tenp |1 [T1 OBW
[-20 ‘/"u T80 B
%ﬂ ‘\ T2 836. 478208128 Mz
I"\( Tenp [2 [T1 oW
[ 11 10 dbn
J‘( \A\l 846. 723391436 Mz
= D2 1|66 dBm / 4\

17 N
e e

- 60

Center 836.6 Mz 100 kHz/ Span 1 Mz

Date: 7.DEC. 2017 22:37:22

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
* VBW 10 kHz -4.65 dBm
Ref 44 dBm “Att 30 dB SWI 40 ns 836. 442948718 Miz
O fg$et 14|dB cBveq5. 192301692 kHz||
4o Deltd I [T1 ]
-Q.31 dB
Lo 312. 499999996 kHz
1 P Tenp |1 [T1 oW
DL 22.5|dBm 31 dénj,
N4, 46 476603564 Mz

20 L
HMN \h‘\’\u\ Tenp (2 [ T1 OBW
1.16 dBn
7 (1

= 2 2ot

X A1 51T

D2 -B.5 dBm ]

T S

- 40 A /V‘/l \11“‘“"".'\.,,
Al e “M“"‘ﬂr\,\q‘

—-50

Center 836.6 Mz 100 kHz/ Span 1 MHz

Date: 29.DEC. 2017 19:43:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -9.77 dBn
Ref 29 dBm “Att 10 dB SWF 5 ns 834. 260256410 Mz
Of§et 14[dB OBW |4. 086538462 Mz
Deltd 1 [T1 ]
i DL 17.7|dBi s
: m 2.67948(179 Mz
1 PY 1WMM“A“W\ Tenp |1 [T1 oW
1o i - T a8
844. 564743590 Nz |
Tenp (2 [ T1 OBW
e 7. 47 dBm
\1 838. 651282051 Mz
D2 -8.3 d!m

)
W

“{l L 308
W

-70

Center 836.6 Mz 1 MHz/ Span 10 MHz

Date: 7.DEC 2017 22:08:39

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -11.22 dBn
Ref 29 dBm “Att 10 dB SWF 5 ns 834. 244230769 Miz
o fdet 14[dB OBW [4. 086538462 Mz
Deltd 1 [T1 ]
20 - e
DL 17.6|dBm
4.695514821 Mz
S WMWM\U S B
[10 v —osaBn|
844. 564743590 Mz
Tenp (2 [ T1 OBW
e 7.80 dBn
L 838.651282051 Mz
D2 -B. 4 dBm

-70

Center 836.6 Mz 1 MHz/ Span 10 Mz

Date: 7.DEC 2017 22:16:03
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Report No.: RSZ171205004-00D

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

®

“ RBW 100 kHz

Marker 1 [T1 ]

“ VBW 300 kHz -10. 44 dBn
Ref 29 dBm “Att 10 dB SWI 5 ns 834. 244230769 MHz
O f get 14 |dB OBW (4.102564103 M-z
Deltd 1 [T1 ]
20 -
D1 16.8% dBm 4711538462
1 PH A gt AN AU
|, Temp |1 [T1 oBW
1o . A aBm v
834. 5487171949 Mz
Tenp |2 [ T1 OBW
e 145 dBn
838. 651283051 MHz
Ero D2 - 15 dBy
Fe .f‘j AL\ )
o ” 308
O
k- 40
- 50
- 60
[-70
Center 836.6 Mz 1 MHz/ Span 10 MHz

Date: 7.DEC.2017 22:10:50
PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode
® *RBW 5 kHz Marker 1 [T1 ]
* VBW 10 kHz -6.68 dBm
Ref 39 dBm CALt 20 dB SWI 40 ns 1.879842949 GHz
Offg$et 14|dB oBved1. 987179487 kHz
Deltd 1 [T1 ]
=30 2B
314. 102564104 kHz
1 PK
=70 DL 21.1|dBm Tenp |1 [T1 OEV\{’U —
1.879879808 Gz |~
Tenp (2 [ T1 OBW
o T T2 §.36 dBn
]\F \Y‘\ 1.880121795 GHz
=0
D2 -#.9 dBm fjr[ L‘%
- 10 )J
3DB
L2 /M \
- 30 'J \
Mvw’ \A\M
Do W"‘M\«
| -60
Center 1.88 GHz 100 kHz/ Span 1 MHz
Date: 7.DEC. 2017 22:39:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
* VBW 10 kHz -5.57 dBn
Ref 44 dBm “Att 30 dB SWI 40 ns 1.879846154 GHz
o fget 14[dB oBV241. 987179487 kHz|
40

Deltd 1 [T1 ]

09 dB

3Q9. 294871805 kHz

=30

1 PY Tenp [1 [T1 oBwW

3.85 dBn "
DL 21.1[dBm t—Aze OR—CHy

=20 =
‘\[/M/u \“\\\ Tenp (2 [ T1 OBW
20 dBm
10 /}{l \‘!\\ e
B J \
i \

D2 -#.9 dBm

e W 308
, MA/ ™

Mm, oy
prast MM‘M

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 29.DEC. 2017 19:29:14

26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -12.23 dBn
Ref 29 dBm ‘At 10 dB SWF 5 ns 1. 877660256 Gz
Offet 14|dB OBW [4. 102564103 Mz
Deltq 1 [T1 ]
20 o=

4.679487179 Mz
Lio s Mol Ao Tenp [T TTT V\L -
1/ \TZ v
1.877948718 GHz
7 i Tenp (2 [ T1 OBW
ro 4733 dBr
\ 1.88205]282 GHz
i

L 10 1/
D2 -f2. os]asm ﬁ

= VAl AW

D1 13.9% dBm

=
T

B

-70

Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 7.DEC 2017 22:06:23
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Report No.: RSZ171205004-00D

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

“ RBW 100 kHz Marker 1 [T1

®

1

“ VBW 300 kHz -13.41 dBn
Ref 29 dBm “Att 10 dB SWI 5 ns 1.877660256 GHz
O f get 14 |dB OBW (4.102564103 M-z
Deltd 1 [T1 ]
20 — -
4.695514821 Mz
1 PK}
D1 12.6|dBm Terp1i{TFi-cBwy
rio Ao /\P'v\/\“m FTUN VYV AT N A o
T,{rﬂ T2 1.877948718 Gz
/7 K Tenp |2 [ T1 OBW
0
2.51 dBn
1.882051282 Gz
- 10 \1
D2 -[13.4 ?B ﬁ
% ml"'l“ 2V
WN}NJ L\'{M\Jﬁw 308
k- 40
- 50
- 60
[-70
Center 1.88 GHz 1 MHz/ Span 10 MHz
Date: 7.DEC. 2017 22:13:59

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

“ RBW 100 kHz Marker 1 [T1

@

1

* VBW 300 kHz -15.19 dBn
Ref 29 dBm “Att 10 dB SWF 5 ns 1. 877644231 Gz
o fdet 14[dB OBW |4. 102564103 Mz
Deltd 1 [T1 ]
20 e
4.727564103 Mz
1 PH Tenp |1 [T1 cavy
DL 12.2|dBm
DA,
F10 e = A TsTaE|
1 ['2 1.877948718 Gz
7 K Tenp (2 [ T1 OBW
e T54 dBm
1. 882051282 Gz
k- 10
D2 -13.8 fB \%
I AN WM
M \'w 3DB
-30 A,
k- 40
I-- 50
I-- 60
L-70
Center 1.88 GHz 1 MHz/ Span 10 Mz
Date: 7.DEC. 2017 22:12:27
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.120 1.538
14
16QAM 1.139 1.505
QPSK 2.692 3.082
3.0
16QAM 2.692 3.120
QPSK 4551 5.399
5.0
16QAM 4551 5.383
QPSK 8.974 9.838
10.0
16QAM 8.974 9.902
QPSK 13.462 15.014
15.0
16QAM 13.462 14.918
QPSK 17.885 19.502
20.0
16QAM 17.949 19.630
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -11.61 dBn
Ref 30 dBm “Att 20 dB SWF 15 ns 1.731706731 GHz
30 Ofgset 14|dB OBW [1.1201924308 Mz
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=20 86 dB
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16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -11.52 dBn
Ref 30 dBm “Att 20 dB SWr 15 ns 1. 731750000 GHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -14.49 dBn
Ref 30 dBm “Att 20 dB SWr 30 ns 1.730961538 GHz
30 Offget 14|dB OBW [2. 692307692 Mz
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16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -15.83 dBn
Ref 30 dBm “Att 20 dB SWI 30 ns 1.730884615 GHz
30 Offget 14|dB OBW [2. 692301692 Mz
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FCC Part 27, FCC Part 22H/24E Page 37 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -11.86 dBn
Ref 30 dBm “Att 20 dB SWr 5 ns 1.729727564 Gz
30 Offget 14|dB OBW [4.551284051 M-z
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Delta 1 [T1 ]
“ VBW 300 kHz 0.44 dB
Ref 30 dBm TAtt 20 dB SWI 5 ns 5.383012821 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -15.07 dBn
Ref 30 dBm “Att 20 dB SWI 10 ns 1.727564103 Gz
30 Offget 14|dB OBW [8.974354974 Mz
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9.838141026 Mz
1 P Tenp |1 [T1 OBW
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Date: 8.DEC 2017 22:02:19

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -16.20 dBn

Ref 30 dBm " ALt 20 dB SWI 10 ns 1. 727564103 GHz
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FCC Part 27, FCC Part 22H/24E Page 39 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -14.53 dBn
Ref 30 dBm “Att 20 dB SWIr 2.5 ns 1. 725000000 GHz
30 O fget 14 |dB OBW 13. 461538462 M-z
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Date: 8.DEC 2017 22:05:09

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 200 kHz Marker 1 [T1 ]
* VBW 500 kHz -15.50 dBn
Ref 30 dBm “Att 20 dB SW 2.5 ns 1. 725096154 GHz
30 Offget 14|dB OBW 13. 461534462 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 200 kHz Marker 1 [T1 ]
* VBW 500 kHz -14. 41 dBn
Ref 30 dBm “Att 20 dB SWF 2.5 ns 1.722756410 GHz
30 Offget 14|dB oBW 17. 884614385 Mz
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Date: 8.DEC 2017 22:17:08

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4551 5.449
50
16QAM 4551 5.369
QPSK 8.974 9.904
10.0
16QAM 8.974 0.872
QPSK 13.510 15.272
15.0
16QAM 13,510 14.888
QPSK 18.013 19.808
20.0
16QAM 18.013 19.744
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -13.54 dBn
Ref 30 dBm “Att 20 dB SWr 5 ns 2.532211538 GHz
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16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -15. 47 dBn
Ref 30 dBm “Att 20 dB SWF 10 ns 2.530000000 GHz
30 Ofgset 14|dB OBW [8.974354974 Mz
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16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -14.96 dBn
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Bay Area Compliance Laboratories Corp.

(Shenzhen) Report No.: RSZ171205004-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

Ref 30 dBm

“ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -15.46 dBn
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3 MHz/ Span 30 Mz

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

Ref 30 dBm

“ RBW 200 kHz Marker 1 [T1 ]
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® * RBW 200 kHz Marker 1 [T1 ]
* VBW 500 kHz -16.25 dBn
Ref 30 dBm “Att 20 dB SW 2.5 ns 2.525128205 GHz
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16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

FCC §2.1051, §22.917(a) & §24.238(a); §27.53 (h) (m) - SPURIOUS
EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

FCC 82.1051, §22.917(a) and §24.238(a) and §27.53(h) (m).

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at IMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer
CMW500/
CMU200
Test Data
Environmental Conditions
Temperature: 24~25°C
Relative Humidity: 50~55 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Dylan Li from 2017-12-07 to 2018-01-26.
Test result: Compliance,
EUT operation mode; transmitting

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D
Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)
® RBW 100 kHz Marker 1 [T1 ]

VBW 300 kHz -35.97 dBm
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: 7.DEC. 2017 22:45:46

1 GHz - 10 GHz (GSM Mode)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

®

=
T

B

Dat e:

30 MHz - 1 GHz (WCDMA Mode)

* RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz -46.39 dBm
Ref 29 dBm Att 10 dB SWI 100 ns 496. 346153846 Mz
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1 GHz - 10 GHz (WCDMA Mode)
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Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

PCS Band (Part 24E)
30 MHz - 1 GHz (GSM Mode)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -36. 67 dBn
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1 GHz - 2 GHz (GSM Mode)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

2 GHz - 20 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.83 dBn
Ref 10 dBm “Att 0 dB SWI 105 ns 2. 375000000 GHz
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30 MHz - 1 GHz (WCDMA Mode)
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

.. RSZ171205004-00D

1 GHz - 2 GHz (WCDMA Mode)

®

“RBW 1 MHz
“VBW 3 MHz

“Att 10 dB SWI 2.5 ns
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O f get 14 |dB

=
T

!
T

s
)

0

D1 -13 d¢Bm

1
‘*'-'I"‘A'\ LA

Date: 7.DEC 2017 22:34:02

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (WCDMA Mode)

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 Mz -52.61 dBm
Ref 5 dBm Att 0 dB SWI 105 ns 3. 759615385 GHz
O f get 14 |dB
o
X - 10
Dl -13 ¢iBm
f-20
f-30
- 40
[--50
f--60
! N LA At s AT A A i g o i AMA AR AL
f-70
I--80
- 90
Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 7.DEC 2017 22:32:43

3DB

3DB

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

LTE Band 4: (QPSK)

30 MHz - 1 GHz (1.4 MHz, Middle Channel)

®

Ref 10 dBm

ALt 10 dB

RBW 100 kHz
VBW 300 kHz

SWI 100 ns

Marker 1 [T1 ]

-60.41 dBm

382. 868589744 Mz

10 Of get 14

-0

dB

D1 -13

LVL

- 60

..n].aﬂ A
oy

i

~-70

-90

Start 30 MHz

Date: 8.DEC. 2017 21:26:23

97 MHz/

Stop 1 Gz

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

Ref 30 dBm

ALt 20 dB

RBW 1 Mz
VBW 3 MHz

SWr 2.5 ns

Marker 1 [T1 ]

-42.46 dBnm
1.431089744 GHz

30 O fget 14

dB

e

0

LVL

4

D1 -13

. JFundamental test

k- 40

- 50

E LA A

WAL
'

AL

W L

-70

Start 1 GHz

Date: 8.DEC. 2017 21:27:18

100 MHz/

Stop 2 Gz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“ VBW 3 MHz -24.51 dBn

Ref 20 dBm " ALt 10 dB SWI 105 ns 3.442307692 GHz

20 O f get 14 |dB

=
T

B

0

D1 -13 d¢Bm

3DB

- 50

- 60

- 70

-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 8.DEC 2017 21:32:16

30 MHz - 1 GHz (3.0 MHz, Middle Channel)

@ “ RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -61.55 dBm

Ref 10 dBm At 10 dB SWI 100 ns 779. 262820513 Mz

10 O fget 14 |dB

Lo

=y
e}

LVL

D1 -13 ¢Bm

3DB

F-- 60 v

AR Ao Ve PN AR A AN A sl i, A shdp oAl

- 80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.DEC. 2017 21:19:12
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“ VBW 3 MHz -42.33 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 1.871794872 GHz

30 O f get 14 |dB

=
T

B

10

-0

D1 -13 d¢Bm

% ( ’ Fundamental test

3DB

- 40

- 50

-70

Start 1 GHz 100 MHz/ Stop 2 Gz

Date: 8.DEC 2017 21:27:52

2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® " RBW 1 Mz Marker 1 [T1 ]
* VBW 3 Mz -27.72 dBn

Ref 20 dBm " ALt 10 dB SWI 105 ns 3.442307692 GHz

20 Ofget 14 |dB

10
1 P
o LVL
~-10
DL -13 ¢Bm

3DB

-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 8.DEC 2017 21:32:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

.. RSZ171205004-00D

®

=
T

B

=
e}

B

Dat e:

30 MHz - 1 GHz (5.0 MHz, Middle Channel)

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -61.83 dBn
Ref 10 dBm “Att 10 dB SWI 100 ns 958. 028846154 Mz

10 O f get 14 |dB

Lo

D1 -13 d¢Bm

3DB

- 60

—-70

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

© 8.DEC 2017 21:19:30

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

"RBW 1 MHz Marker 1 [T1 ]
*VBW 3 Mz -42.03 dBm
Ref 30 dBm TAtt 20 dB SWIr 2.5 ns 1.919871795 Gz
30 Ofget 14 |dB
Loo
10 LVL
0
\N
- 10 l
D1 -13 d¢dBm |(
- 20
3DB
s H * Fundamental test
- 40 ‘Jj k 1
A AL At LA ey Ao g A SAs il ar A §
- 50
- 60
-70
Start 1 GHz 100 MHz/ Stop 2 Gz

8. DEC. 2017 21:28:12

FCC Part 27, FCC Part 22H/24E

Page 56 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“ VBW 3 MHz -28.99 dBn

Ref 20 dBm " ALt 10 dB SWI 105 ns 3.442307692 GHz

20 O f get 14 |dB

=
T

B

0

D1 -13 d¢Bm

3DB

- 50

- 60

-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 8.DEC 2017 21:31:49

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

@ “ RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -61.09 dBm

Ref 10 dBm At 10 dB SWI 100 ns 898. 958333333 Mz

10 O fget 14 |dB

Lo

LVL

D1 -13 ¢Bm

3DB

- 60

kol Uag s A AN dor A s A AN AP vy

- 80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 8.DEC. 2017 21:19:53
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

1 GHz - 2 GHz (10.0 MHz, Middle Channel)

Ref 30 dBm

FAtt

“RBW 1 Mz
“ VBW 3 MHz
20 dB SWI 2.5 ns

Marker 1 [T1 ]
-42.42 dBn
1.565705128 GHz

30 O f get 14

dB

e

=
T

B

10

-0

D1 -13

k- 40

- 50

bAoA sran

-70

Start 1 GHz

Date: 8.DEC 2017 21:28:35

100 MHz/

Stop 2 GHz

2 GHz - 20 GHz (10.0 MHz, Middle Channel)

Ref 20 dBm

“ALt

RBW 1 Mz
VBW 3 MHz
10 dB SWI 105 ns

Marker 1 [T1 ]
-31.53 dBnm
3.442307692 GHz

20 Of get 14

10

= |,

D1 -13

Bm

3DB

- 50

- 60

-80

Start 2 GHz

Date: 8.DEC 2017 21:31:35

1.8 GHz/

Stop 20 GHz

... Fundamental test
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.. RSZ171205004-00D

®

=
T

B

=y
e}

B

Dat e:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -61.52 dBn
Ref 10 dBm “Att 10 dB SWI 100 ns 351. 778846154 Mz

10 O f get 14 |dB

Lo

D1 -13 d¢Bm

3DB

—-70

-90

Start 30 MHz 97 MHz/ Stop 1 GHz

© 8.DEC 2017 21:20:07

1 GHz -2 GHz (15.0 MHz, Middle Channel)

RBW 1 Mz Marker 1 [T1 ]

VBW 3 MHz -42.51 dBm
Ref 30 dBm Att 20 dB SWI 2.5 ns 1. 658653846 GHz
30 Ofget 14 (dB "
20
o LVL
=0

'\\
~=-10
D1 -13 Bm /
~=-20
/ \, see Fundamental test

=-30 \\
40 1
P AL A A A A d s A \A»MM-:W
~=-50
- 60
-70
Start 1 GHz 100 MHz/ Stop 2 GHz
8. DEC. 2017 21:28:57
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“ VBW 3 MHz -32.40 dBn

Ref 20 dBm " ALt 10 dB SWI 105 ns 3.442307692 GHz

20 O f get 14 |dB

=
T

B

0

D1 -13 d¢Bm

3DB

- 50

- 60

-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 8.DEC 2017 21:31:20

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -61.57 dBnm

Ref 10 dBm At t 10 dB SWI 100 ns 895. 849358974 MHz

10 O fsget 14 |dB

Lo

=y
e}

B

LVL

Dl -13 ¢Bm

3DB

- 60
TRV WUV ST SPITR WY VRN WTSYRN WP PPN Y

—-70

-90

Start 30 Mz 97 MHz/ Stop 1 GHz

Date: 8.DEC 2017 21:20:21
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
* VBW 3 Mz -42.42 dBn
Ref 30 dBm “Att 20 dB SWr 2.5 ns 1. 352564103 GHz
30 Offet 14[dB "
20
1 PK] m
Lio
[RY]
A\ N
=0
- 10
D1 -13 ¢Bm
2 \
Fundamental test
3DB
- 30
1 \M

k- 40

- 50

-70

Start 1 GHz 100 MHz/ Stop 2 Gz

Date: 8.DEC 2017 21:29:35

2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® RBW 1 M-z Marker 1 [T1 ]
VBW 3 MHz -33.97 dBn

Ref 20 dBm “ALt 10 dB SWI 105 ns 3.442307692 GHz

20 Of get 14 |dB

=y
3

B

-0

D1 -13 ¢Bm

3DB

- 60

-80

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 8.DEC 2017 21:31:10
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LTE Band 7: (QPSK)
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.54 den

Ref 10 dBm “ALt 20 dB SWI 100 ns 996. 891025641 MHz

10 Of get 14 |dB

Lo

LVL

D1 -25 ¢Bm

- 50

- 60

-90

Start 30 MHz 97 MHz/ Stop 1 Gz

Date: 26.JAN. 2018 19:12:50

1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“ VBW 3 Mz -41.39 dBn
Ref 30 dBm “Att 20 dB SWI 5 s 2.490384615 GHz
30 O fget 14 |dB "
20
1 P
Lo

LVL

,G I

D1 -25 ¢Bm

3DB

Mwm@mmwwm leusramumd A
Fundamental test

—-50

-70

Start 1 Gz 200 MHz/ Stop 3 GHz

Date: 8.DEC 2017 21:39:32
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Report No.: RSZ171205004-00D
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B

Dat e:

3.0 GHz - 26 GHz (5.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.20 dBn
Ref 10 dBm " ALt 10 dB SWI 135 ns 25.373397436 GHz
10 Of get 14 |dB
Lo

D1 -25 ¢Bm

- 60

-90

Start 3 GHz 2.3 GHz/ Stop 26 GHz

© 8.DEC 2017 21:40:11

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -52.91 dBn
Ref 10 dBm ALt 20 dB SWI 100 ns 303. 589743590 MHz
10 O f gset 14 |dB
Lo

Dl -25 ¢Bm

3DB

50 1

- 60

-90

Start 30 Mz 97 MHz/ Stop 1 GHz

26.JAN. 2018 19:13:04
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1 GHz - 3 GHz (10.0 MHz, Middle Channel)

® “RBW 1 Mz Marker 1 [T1 ]
“ VBW 3 Mz -41.79 dBn
Ref 30 dBm “Att 20 dB SWF 5 ns 2.397435897 Gz
30 Offet 14[dB "
k2o
1 P
Lo
[RY]
o
k- 10 H
k- 20 ’ ‘
DL -25 ¢iBm I l -
F-30 f \
F- 40 T
TP} U WWWWW W PNRTIY V) WP
I-- 50
I-- 60
-70
Start 1 GHz 200 MHz/ Stop 3 Gz

Date: 8.DEC 2017 21:38:45

3 GHz - 26 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50. 48 dBn

Ref 10 dBm ALt 10 dB SWI 135 ns 25.778846154 GHz

10 O f gset 14 |dB

Lo

=
T

B

-10

Dl -25 ¢Bm

3DB

o=

wMWWWWWW A

- 60

-90

Start 3 Gz 2.3 GHz/ Stop 26 GHz

Date: 8.DEC 2017 21:40:31

Fundamental
test
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Report No.: RSZ171205004-00D
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Dat e:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“ RBW 100 kHz Marker 1 [T1 ]

“ VBW 300 kHz -52.90 dBn
Ref 10 dBm " ALt 20 dB SWI 100 ns 249. 182692308 Mz
10 Of get 14 |dB
Lo

D1 -25 ¢Bm

3DB
L-s0 1

- 60

- 80

-90

Start 30 Mz 97 MHz/ Stop 1 Gz

© 26.JAN. 2018 19:13:17

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -40.75 dBm
Ref 30 dBm TAtt 20 dB SWI 5 ns 2.939102564 GHz
30 O fget 14 |dB
20
o VL
o

W

~-10

D1 -25 d¢dBm

‘ 3DB

- 40
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Start 1 Gz 200 MHz/ Stop 3 GHz

8. DEC. 2017 21:38:11

Fundamental test
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3 GHz - 26 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.78 dBn

Ref 10 dBm " ALt 10 dB SWI 135 ns 24.894230769 GHz

10 Of get 14 |dB
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=
T

B

-10

D1 -25 ¢Bm

3DB
- 50

- 60

-90

Start 3 GHz 2.3 GHz/ Stop 26 GHz

Date: 8.DEC. 2017 21:41:00

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

® * RBW 100 kHz Marker 1 [TI ]
* VBW 300 kHz -52.75 dBn
Ref 10 dBm ‘At 20 dB SWF 100 ns 808. 798076923 M-z
10 Offfet 14]dB
Lo
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L. 10
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- 20
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Start 30 Mz 97 MHz/ Stop 1 Gz

Date: 26.JAN. 2018 19:13:32
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1 GHz - 3 GHz (20.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“ VBW 3 Mz -41.39 dBn
Ref 30 dBm “Att 20 dB SWI 5 ns 2.653846154 GHz
30 Offget 14|[dB
20
1 PK}
10
LVL
Y
=-10
- 20 f \
D1 -25 Bm / \ 308
- 30
/ j . Fundamental test
- 40
WYY IYY 1 CORVTIRUNRTY, VIOV 20 T Y08 G CTMAVELTS T BLUWLV kA~ s M AAR A MJ \L,. ;L-m LM Hnp AU
=-50
- 60
-70

Start 1 Gz 200 MHz/ Stop 3 GHz

Date: 8.DEC 2017 21:37:44

3 GHz - 26 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.25 dBn

Ref 10 dBm ALt 10 dB SWI 135 ns 24.857371795 GHz

10 O f gset 14 |dB
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Start 3 Gz 2.3 GHz/ Stop 26 GHz

Date: 8.DEC 2017 21:41:15
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FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53(h)(m)

Test Procedure

The transmitter was placed on awooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 48 %
ATM Pressure: 110.0 kPa

The testing was performed by Dylan Li on 2018-01-06.

EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

Pre-scan with Low, Middle and High channel, the worst case as below:
30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
ey Recelyer Turntable T Absolute
| Tany | e | "o || e | o | S| G | |
(dB) (dB)
GSM Made, Middle channel
256.68 35.98 259 20 \% -59.0 0.32 0.0 -59.32 -13 46.32
256.68 37.24 7 1.9 H -57.8 0.32 0.0 -58.12 -13 45.12
1673.20 62.58 154 20 H -44.5 1.30 9.10 -36.70 -13 23.70
1673.20 61.21 225 17 \% -45.3 1.30 9.10 -37.50 -13 24.50
2509.80 53.21 317 1.9 H -50.3 2.60 9.30 -43.60 -13 30.60
2509.80 51.02 213 23 \% -51.9 2.60 9.30 -45.20 -13 32.20
WCDMA Mode, Middle channel

231.24 35.47 81 14 \% -59.5 0.31 0.0 -59.81 -13 46.81
231.24 36.68 7 1.7 H -58.3 0.31 0.0 -58.61 -13 45.61
1673.20 56.24 182 23 H -50.8 1.30 9.10 -43.00 -13 30.00
1673.20 59.12 58 24 \% -47.4 1.30 9.10 -39.60 -13 26.60
2509.80 52.12 72 12 H -51.4 2.60 9.30 -44.70 -13 31.70
2509.80 53.62 8 1.9 \% -49.3 2.60 9.30 -42.60 -13 29.60
3346.40 46.59 286 20 H -53.8 150 9.60 -45.70 -13 32.70
3346.40 48.57 318 18 \% -51.8 150 9.60 -43.70 -13 30.70
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)
Frequency RReceiyer Turntable Rx Antenna Su(l?)::)llt:te(:ntenna Absolute FCC Part 24F
| Ko | e | el poe | v | ot | YGa | (| | i
(dB) (dB)
GSM Mode, Middle channel
256.68 36.12 175 18 \% -58.9 0.32 0.0 -59.22 -13 46.22
256.68 37.48 84 17 H -57.5 0.32 0.0 -57.82 -13 44.82
3760.00 56.38 73 12 H -44.8 1.50 9.70 -36.60 -13 23.60
3760.00 61.25 170 10 \% -39.5 1.50 9.70 -31.30 -13 18.30
5640.00 54.12 131 17 H -43.5 1.70 11.20 -34.00 -13 21.00
5640.00 59.24 100 20 \% -38.0 1.70 11.20 -28.50 -13 15.50
WCDMA Mode, Middle channel
231.24 35.42 100 22 \% -59.6 0.31 0.0 -59.91 -13 46.91
231.24 36.71 27 24 H -58.3 0.31 0.0 -58.61 -13 45.61
3760.00 55.21 4 14 H -46.0 150 9.70 -37.80 -13 24.80
3760.00 57.85 151 21 \% -42.9 1.50 9.70 -34.70 -13 21.70
LTE Band: (Pre-scan with all the bandwidth, and worse case as below)
Frequency | Receiver | Turntable Rx Antenna Substituted Absolute Lt | Mared
(MHz) Reading Angle Height | Polar Level (ia:)l;lse Al(l;t:?nna (I&%v;l) (dl];nnll) (ilil].?'g)ln
(dBpVv) Degree (m) (H/V) | (dBm) (dB) (dB)
Band 4, Middle channel, QPSK, 1.4MHz
Test frequency range:30 MHz ~ 18 GHz
221.21 35.65 68 21 \% -59.4 0.3 0.0 -59.7 -13 46.7
221.12 36.14 12 14 H -58.9 0.3 0.0 -59.2 -13 46.2
3465.00 43.09 203 11 H -57.3 1.50 9.70 -49.10 -13 36.10
3465.00 43.58 27 18 \% -57.6 1.50 9.70 -49.40 -13 36.40
Band 7, Middle channel, QPSK, SMHz
Test frequency range:30 MHz ~ 26 GHz
221.21 56.12 316 22 \% -38.9 0.3 0.0 -39.2 -25 14.2
221.12 56.45 38 2.3 H -38.6 0.3 0.0 -38.9 -25 139
5070.00 50.99 7 2.0 H -46.9 1.60 11.20 -37.30 -25 12.30
5070.00 49.89 335 19 \% -48.0 1.60 11.20 -38.40 -25 13.40
7605.00 57.76 33 10 H -37.4 210 11.60 -27.90 -25 2.90
7605.00 59.87 335 25 \% -35.1 2.10 11.60 -25.60 -25 0.60
Note:

1) Absolute Level = Substituted Level - Cable loss + Antenna Gain
2) Margin = Limit- Absolute Level
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FCC § 22.917 (a); § 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

According to 824.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.

According to FCC 8§27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by afactor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signa Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25°C
Relative Humidity: 48~50 %
ATM Pressure: 100.0~101.0 kPa

The testing was performed by Dylan Li from 2017-12-07 to 2017-12-29.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Cellular Band, Left Band Edge for GSM (GMSK) Mode

® " RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -14. 44 dBn

Ref 39 dBm TAtt 20 dB “ SWIr 200 s 823. 996794872 MHz

O f get 14 |dB
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= *
T
3

LVL

—-10 \
D1 -13 d¢Bm
\u 3DB

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 7.DEC 2017 22:43:11

Cellular Band, Right Band Edge for GSM (GMSK) Mode

® RBW 5 kHz Marker 1 [T1 ]
VBW 10 kHz -15.02 dBn

Ref 39 dBm Att 20 dB * SWI 300 ms 849. 022435897 MHz

O f get 14 |dB

E!
3
I
T
N
o

D1 -13 ¢Bm

J 3DB

k- 50
WM ] [TRAI

Center 849 Miz 200 kHz/ Span 2 Mz

Date: 7.DEC 2017 22:44:32
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

.. RSZ171205004-00D

®

é»—n
P
T

é»—n
3
T

Cellular Band, Left Band Edge for EDGE Mode

“RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -18.50 dBn
Ref 44 dBm " ALt 30 dB SWI 80 ns 823. 996794872 Mz

O f get 14 |dB

D1 -13 d¢Bm

&

Center 824 Mz 200 kHz/ Span 2 Mz

© 29.DEC 2017 19:39:30

Cellular Band, Right Band Edge for EDGE Mode

“RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -17.50 dBn
Ref 44 dBm TAtt 30 dB SWIr 80 ns 849. 003205128 M-z
Offet  14[dB |
~40
30
=20
10 I/JKN\ "
—-10
D1 -13 d¢Bm !H \\]
.20 I
—-30
- a0 W Lil'\rd \\VVA;
L‘{W A urd
Center 849 MHz 200 kHz/ Span 2 MHz

© 29.DEC. 2017 19:40:32

3DB

3DB
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®
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Dat e:

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -17.35 dBm
Ref 29 dBm CAtt 10 dB SWI 5 ns 823. 871794872 MHz
o fdet 14[dB "
20

D1 -13 d¢Bm

1

3DB

T
3

4

R%S"H

Center 824 Mz 1 MHz/ Span 10 MHz

© 7.DEC 2017 22:25:33

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

“ RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -17.51 dBm
Ref 29 dBm “Att 10 dB SWI 5 ns 849. 192307692 MHz
O f§et  14|dB
20

kz) D1 -13 d¢Bm \

|

e | |-

Center 849 Mz 1 MHz/ Span 10 MHz

7.DEC. 2017 22:26:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

: RSZ171205004-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -17.30 dBn

Ref 29 dBm ALt 10 dB SWI 5 s 823. 855769231 Mz

Of get 14 |dB

i
2
:

W«.\“

D1 -13 d¢Bm \

T

N

=3
[2<
[
=

-70

Center 824 Mz 1 MHz/ Span 10 MHz

Date: 7.DEC 2017 22:24:35

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -17.78 dBn

Ref 29 dBm " ALt 10 dB SWI 5 ns 849. 160256410 Mz

O f get 14 |dB

iy

kzj \\
D1 -13 d¢Bm

.
{
:

Center 849 Mz 1 MHz/ Span 10 MHz

Date: 7.DEC 2017 22:23:30
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Dat e:

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -17.16 dBn
Ref 29 dBm ALt 10 dB SWI 5 s 823.887820513 MHz

Of get 14 |dB

Lo WJMMFMN“M‘M N
. [ \

DL -13 ¢Bm T \\’

3DB
- 30

L

—-50

—- 60

-70

Center 824 Mz 1 MHz/ Span 10 MHz

© 7.DEC 2017 22:18:36

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -17.00 dBn
Ref 29 dBm ALt 10 dB SWI 5 s 849. 096153846 Mz
Of get 14 |dB
r20

V[G D1 -13 d¢Bm H

-70

Center 849 Mz 1 MHz/ Span 10 MHz

7.DEC. 2017 22:19:29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

.. RSZ171205004-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

®

Ref 39 dBm ALt

20 dB

“RBW 5 kHz

“VBW 10 kHz

SWI 80 ns

Marker 1 [T1 ]
-18.35 dBn
1.849996795 GHz

Of get 14 |dB

IH
é;u
LS
U
N
=]

M

Dl -13 ¢Bm

L —=T

/

W,

WA i o

3DB

Center 1.85 GHz

Date: 7.DEC 2017 22:40:53

200 kHz/

Span 2 MHz

PCS Band, Right Band Edge for GSM (GMSK) Mode

@

Ref 39 dBm " ALt

20 dB

“RBW 5 kHz

“VBW 10 kHz

SWI 80 ns

Marker 1 [T1 ]
-18.00 dBn
1.910022436 GHz

O f get 14 |dB

E!
3
T
T
N
o

D1 -13 ¢Bm

[
=

- 50

WM

Center 1.91 GHz

Date: 7.DEC. 2017 22:41:36

200 kHz/

Span 2 Mz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

PCS Band, Left Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -18.84 dBn
Ref 44 dBm CAtt 30 dB SWI 80 ns 1. 849980769 GHz
Ofdet  14[dB |
40
T

D1 -13 ¢iBm I | 308

Center 1.85 GHz 200 kHz/ Span 2 Mz

Date: 29.DEC 2017 19:31:30

PCS Band, Right Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -16.12 dBm
Ref 44 dBm TAtt 30 dB SWI 80 ns 1. 910009615 GHz
Offet  14[dB |
=40
1 R

D1 -13 d¢Bm J u 3DB

BRI W
ww M%%Wm

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 29.DEC. 2017 19:32:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

PCS Band, Left Band Edge for WCDMA (BPSK) Mode

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -20.77 dBn

Ref 29 dBm " ALt 10 dB SWI 5 ns 1. 849903846 GHz

O f get 14 |dB

E!
P
T
T
s
o

- 10
D1 -13 d¢Bm l \

k- 20 m T

Center 1.85 GHz 1 MHz/ Span 10 MHz

Date: 7.DEC 2017 22:27:25

PCS Band, Right Band Edge for WCDMA (BPSK) Mode

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -23.63 dBn

Ref 29 dBm ALt 10 dB SWI 5 s 1.910128205 GHz

Of get 14 |dB

IH
2l
LS
T
=
o

k’l D1 -13 d¢Bm \

3DB

-70

Center 1.91 GHz 1 MHz/ Span 10 MHz

Date: 7.DEC 2017 22:28:01
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

.. RSZ171205004-00D

PCS Band, Left Band Edge for HSDPA (16QAM) Mode

®

“ RBW 100 kHz
“ VBW 300 kHz

Marker 1 [T1 ]

-23.05 dBn

Ref 29 dBm TAtt 10 dB SWI 5 ns 1.849919872 GHz
Of get 14 |dB
=20
-
10
WMMWMWWN
I / \
—-10
D1 -13 d¢Bm I-I \

3DB

-70

Center 1.85 GHz

Date: 7.DEC 2017 22:22:40

1 MHz/

Span 10 Mz

PCS Band, Right Band Edge for HSDPA (16QAM) Mode

@

" ALt 10 dB

“ RBW 100 kHz
“ VBW 300 kHz
SWI 5 ns

Marker 1 [T1 ]
-24.03 dBn
1.910144231 Gz

dB

é»—n
3
T

D1 -13

3DB

Center 1.91 GHz

Date: 7.DEC 2017 22:21:56

1 MHz/

Span 10 Mz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

®
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Dat e:

PCS Band, Left Band Edge for HSUPA (BPSK) Mode

* RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -24.21 dBn
Ref 29 dBm *Att 10 dB SWr 5 s 1.849871795 Gz
Offet 14[dB "
20

D1 -13 d¢Bm

!
L \

-70

Center 1.85 GHz 1 MHz/ Span 10 MHz

© 7.DEC 2017 22:20:18

PCS Band, Right Band Edge for HSUPA (BPSK) Mode

“ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -22.23 dBn
Ref 29 dBm ALt 10 dB SWI 5 s 1. 910048077 GHz

Of get 14 |dB

yE |
- hi|
i

3DB

-70

Center 1.91 GHz 1 MHz/ Span 10 MHz

7.DEC. 2017 22:21:03
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® RBW 20 kHz Marker 1 [T1 |
VBW 50 kHz -15. 06 dBn
Ref 30 dBm Att 20 dB SWI 30 ns 1.709995192 GHz
30 Ofget 14 |dB "
=20
BT -
Lio - Adep A LR ), AL A
{wv AU FATE P T e T LVL
I / \
e DL -13 ¢iBm A AN

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 8.DEC. 2017 22:50:42
QPSK (1.4 MHz, FULL RB) - Right Band Edge

® RBW 20 kHz Marker 1 [T1 ]
VBW 50 kHz -16.28 den

Ref 30 dBm L\ 20 dB SWI 30 ns 1. 755009615 GHz

30 Ofget 14 |dB

iR

L . i
10 (7 'w\ L

- 10
Fil D1 -13 ¢Bm ‘\V\]

L-30 AP
L 40 e
A 'WW
- 50
- 60
-70
Center 1.755 GHz 300 kHz/ Span 3 Mz

Date: 8.DEC. 2017 22:54:51
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

® * RBW 20 kHz Marker 1 [T1 ]
* VBW 50 khHz -16.73 dBn
Ref 30 dBm “Att 20 dB SWE 30 ns 1.709995192 Gz
30 Ofget 14[dB "
20

é»—n
P
T

N / L
e / i

~-20
J/ 1
3DB
. )

—- 60

-70

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 8.DEC 2017 22:52:49

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

® “ RBW 20 kHz Marker 1 [T1 ]
“ VBW 50 kHz -16. 62 dBn

Ref 30 dBm " ALt 20 dB SWI 30 ns 1. 755009615 GHz

30 O fget 14 |dB

L2o
1 R
NAXH| N
[0 R I [MY\NW"'M“‘” LV
Lo ) \
f-10
A 101 -1z dem A"

L w0 e
. W‘”\MUM.. ,

-70

Center 1.755 GHz 300 kHz/ Span 3 Mz

Date: 8.DEC 2017 22:54:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D
QPSK (3.0 MHz, FULL RB) - Left Band Edge
® “ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -20.57 dBm
Ref 30 dBm CAtt 20 dB SWI 30 ns 1. 709990385 GHz
30 Offet 14[dB "
20
*
k10 T LVL
[f*Vka sk “\MMPM
I | |
[ D1 -13 ¢Bm / “
- 20
L w . 3DB
Y
- M,«)%WHW
U’w
F-50
- 60
-70
Center 1.71 GHz 600 kHz/ Span 6 Mz
Date: 8.DEC. 2017 22:59:23
QPSK (3.0 MHz, FULL RB) - Right Band Edge
® “ RBW 30 kHz Marker 1 [T1 ]
“ VBW 100 kHz -17.56 dBm
Ref 30 dBm “Att 20 dB SWI 30 ns 1. 755038462 GHz
30 O fget 14 |dB
20
*

Dat e:

:;"

%

'

:
I

D1 -13

3DB

Ak “W“WM

-70

Center 1.755 GHz 600 kHz/

8. DEC. 2017 22:57:00

Span 6 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

.. RSZ171205004-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

®

“ RBW 30 kHz

Marker 1 [T1 ]

“ VBW 100 kHz -19. 58 dBn
Ref 30 dBm “Att 20 dB SWF 30 ms 1. 709980769 GHz
30 Offet 14[dB "
k2o
1 RV
Lo )
WMWAMMMMM o
- 10
D1 -13 ¢Bm I \
1
- M\YJ’/M,
3DB
L 30 AW
%
W
- 50
- 60
-70
Center 1.71 GHz 600 kHz/ Span 6 Mz

© 8.DEC 2017 22:58:50

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® * RBW 30 kHz Marker 1 [T1 ]
* VBW 100 kHz -20.08 dBn
Ref 30 dBm “Att 20 dB SWI 30 ns 1. 755038462 GHz
30 O f get 14|dB
L20
1 R
L1o )
WWWWM o
Lol \
{10 T
Dl -13 ¢iBm
/ !
k.20 -
M 3DB
30 ari
[-40
- 50
[-- 60
-70
Center 1.755 GHz 600 kHz/ Span 6 Mz

Date: 8.DEC 2017 22:57:52
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Dat e:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

“ RBW 50 kHz Marker 1 [T1 ]

“ VBW 200 kHz -14.34 dBn
Ref 30 dBm TAtt 20 dB SWI 5 ns 1.709983974 GHz
30 Offet 14][dB "
20
10 M LY P YR TS S TTAVYYUSY SURN YW WU PRV gy LVL
Lo ) \‘
—-10 I
D1 -13 d¢Bm
—- 20
308
—-30
b
—-50
—- 60
-70
Center 1.71 GHz 1 MHz/ Span 10 MHz
© 8.DEC 2017 23:01:31

QPSK (5.0 MHz, FULL RB) - Right Band Edge

“ RBW 50 kHz Marker 1 [T1 ]
“ VBW 200 kHz -18. 07 dBn
Ref 30 dBm ALt 20 dB SWI 5 s 1. 755160256 GHz

30 Ofget 14 |dB

k]:w D1 -13 d¢Bm ]‘

3DB

T T
w N
=3 o
=
=<
£

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

8. DEC. 2017 23:03:55
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

®

é»—n
P
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Dat e:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

“ RBW 50 kHz Marker 1 [T1 ]
“ VBW 200 kHz -18.15 dBn
Ref 30 dBm " ALt 20 dB SWI 5 ns 1. 709983974 GHz

30 O fget 14 |dB

I A YAV TR S
-0

D1 -13 d¢Bm

]

-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

: 8.DEC 2017 23:02:21

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“ RBW 50 kHz Marker 1 [T1 ]
“ VBW 200 kHz -13.85 dBn
Ref 30 dBm " ALt 20 dB SWI 5 ns 1. 755048077 GHz

30 O fget 14 |dB

D1 -13 d¢Bm “

3DB

s WJ;\“NWMW

-70

Center 1.755 GHz 1 MHz/ Span 10 MHz

8. DEC. 2017 23:03: 29
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.

.. RSZ171205004-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

®

30 dBm

“ RBW 100 kHz
“ VBW 300 kHz
SWI 10 ns

" ALt 20 dB

Marker 1 [T1 ]
-23.32 dBn
1.709903846 Gz

30 O fget 14 |dB

é»—n
P
T

-0

/'Wwww—m

D1 -13

3DB

it

-70

Center 1.71 GHz

: 8.DEC 2017 23:07:16

Span 20 Mz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

30 dBm

ALt

“ RBW 100 kHz
“ VBW 300 kHz

20 dB SWI 10 ns

Marker 1 [T1 ]
-21.05 dBn

1.755064103 GHz

30 Ofget 14 |dB

é»—n
3
T

et

D1 -13

. Mﬁ\

3DB

-70

Center 1.755 GHz

Date: 8.DEC 2017 23:04:58

Span 20 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

.. RSZ171205004-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® * RBW 100 kHz Marker 1 [T1 ]
* VBW 300 kHz -25.82 dBn
Ref 30 dBm “Att 20 dB SWF 10 s 1.709903846 GHz
30 Offet 14[dB "
k2o
:
V\/AXH Lio "
W@Mwumww—w
i l \
- 10
D1 -13 ¢Bm , \\1
- 20
i
3DB
[ Iy
Wﬁﬂ%ﬂw
- 50
- 60
-70
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 8.DEC. 2017 23:06:30

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -19.79 dBn

Ref 30 dBm " ALt 20 dB SWI 10 ns 1. 755064103 GHz

30 O fget 14 |dB

é»—n
3
T

LV
st bt A IAWM
D1 -13 ¢Bm
Il
-20 [

3DB

F- 40 "MVIVIM
- 50
- 60
-70
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 8.DEC 2017 23:05:47
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Dat e:

QPSK (15.0 MHz, FULL RB) - Left Band Edge

“ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -16.49 dBn
Ref 30 dBm " ALt 20 dB SWI 2.5 ns 1. 709903846 GHz

30 O fget 14 |dB

-0

D1 -13 d¢Bm L

.. A

L i

- 50

- 60

-70

Center 1.71 GHz 3 MHz/ Span 30 Mz

© 8.DEC 2017 23:08:15

QPSK (15.0 MHz, FULL RB) - Right Band Edge

“ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -18.91 dBn
Ref 30 dBm TAtt 20 dB SWIr 2.5 ns 1.755288462 GHz
30 Ofget 14 |dB
20
10, Lt Py LVL
10 \
Dl -13 ¢Bm
1
-20 if
M,\ﬂ 308
L. 40 s,
T
- 50
- 60
-70
Center 1.755 GHz 3 MHz/ Span 30 MHz
8. DEC. 2017 23:10:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -20.33 dBn
Ref 30 dBm TAtt 20 dB SWIr 2.5 ns 1.709855769 GHz
30 Offet 14][dB "
20
[l
Lo
MWWWWM v
I ) \4
=-10
D1 -13 d¢Bm I[ ][

—-50

—- 60

-70

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 8.DEC 2017 23:08:46

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -24.28 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 1. 755336538 GHz

30 O fget 14 |dB

é»—n
3
T

9 YRR 1 81 P R T W Y Y

D1 -13 d¢Bm \

-20 T

oo M\mwv\ 308

- 60

-70

Center 1.755 GHz 3 MHz/ Span 30 Mz

Date: 8.DEC 2017 23:10:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RSZ171205004-00D

QPSK (20.0 MHz, FULL RB) - Left Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -22.69 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 1. 709807692 GHz

30 O fget 14 |dB

é»—n
P
T

D1 -13 d¢Bm

J
“f”
b

-70

Center 1.71 GHz 4 MHz/ Span 40 MHz

Date: 8.DEC 2017 23:13:59

QPSK (20.0 MHz, FULL RB) - Right Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -21.60 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 1. 755384615 GHz

30 O fget 14 |dB

é»—n
3
T

D1 -13 d¢Bm
{20

3DB

T
f—« =
2

-70

Center 1.755 GHz 4 MHz/ Span 40 Mz

Date: 8.DEC 2017 23:11:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RSZ171205004-00D

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

®

“ RBW 200 kHz
“ VBW 500 kHz

Marker 1 [T1 ]
-28.16 dBn

Ref 30 dBm “Att 20 dB SWF 2.5 s 1. 709230769 GHz
30 Offet 14[dB "
k2o

:

Lo )

e T I R e N
i l) \
- 10
D1 -13 ¢Bm f i
- 20
% 3DB
- 30
L 40 LA
s
- 60
-70
Center 1.71 GHz 4 MHz/ Span 40 MHz

© 8.DEC 2017 23:13:10

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

Ref 30 dBm

“ RBW 200 kHz
“ VBW 500 kHz
SWI 2.5 ns

Marker 1 [T1 ]
-30. 66 dBn

" ALt 20 dB 1. 709615385 GHz

30 O fget 14 |dB

é»—n
3
T

D1 -13 d¢Bm

INF;
:
%

—
|

3DB

s llm
had

k- 40

W,ﬁ“

- 60

-70

Center 1.71 GHz

Date: 8.DEC 2017 23:12:13

Span 40 Mz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.

.. RSZ171205004-00D

Band 7:

®

A

é»—n
P
T

Dat e:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

RBW 50 kHz Marker 1 [T1 ]
VBW 200 kHz -17.88 dBn
Ref 30 dBm L\ 20 dB SWI 5 ns 2.499967949 Gz

30 O fget 14 |dB

Lo "

F10 | [VIreTY et A, Mv\)\'\l\ LVL
-0
J \

D1 -13 ¢Bm \

- 60

-70

Center 2.5 GHz 1 MHz/ Span 10 Mz

: 8.DEC. 2017 23:37:30

QPSK (5.0 MHz, FULL RB) - Right Band Edge

RBW 50 kHz Marker 1 [T1 ]
VBW 200 kHz -17.22 dBn
Ref 30 dBm Att 20 dB SWI 5 ns 2.570112179 GHz
30 O f get 14 |dB
L2o

*’710 D1 -13 ¢Bm \

L 20 iy

3DB

-70

Center 2.57 GHz 1 MHz/ Span 10 MHz

8. DEC. 2017 23:40: 15

FCC Part 27, FCC Part 22H/24E

Page 94 of 108




Bay Area Compliance Laboratories Corp. (Shenzhen)
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Dat e:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

“ RBW 50 kHz Marker 1 [T1 ]

“ VBW 200 kHz -19.57 dBn
Ref 30 dBm “Att 20 dB SWI 5 ns 2.499951923 GHz
30 Off§et 14[dB "
L2o
[ Lvi
MWWWM
i [! \
- 10 i T
Dl -13 ¢iBm
1
L_20 b
DB
f-30 WN‘N‘]\P
Y
- 50
- 60
-70
Center 2.5 GHz 1 MHz/ Span 10 MHz
: 8.DEC. 2017 23:38:06

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

“ RBW 50 kHz Marker 1 [T1 ]
“ VBW 200 kHz -14.81 dBn
Ref 30 dBm TAtt 20 dB SWI 5 ns 2.570064103 GHz
30 Ofget 14 |dB
20
10
[A U AARMAINMA AR AR g\ JWN\ L
10 \
D1 -13 d¢Bm \qﬂ
| 2
308
™ J‘Mwwh"t"“ iy
[ M
—-50
—- 60
-70
Center 2.57 GHz 1 MHz/ Span 10 MHz
8. DEC. 2017 23:39:43
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -22.40 dBn

Ref 30 dBm " ALt 20 dB SWI 10 ns 2.499903846 GHz

30 O fget 14 |dB

é»—n
P
T

[ e

D1 -13 d¢Bm I \

L w "hm 3DB
L

_mww%fmw

- 50

- 60

-70

Center 2.5 GHz 2 MHz/ Span 20 MHz

Date: 8.DEC 2017 23:35:42

QPSK (10.0 MHz, FULL RB) - Right Band Edge

® “ RBW 100 kHz Marker 1 [T1 ]
“ VBW 300 kHz -24.49 dBn

Ref 30 dBm " ALt 20 dB SWI 10 ns 2.570160256 GHz

30 O fget 14 |dB

é»—n
3
T

WWW%
D1 -13 ¢iBm |
A \

3DB

-70

Center 2.57 GHz 2 MHz/ Span 20 MHz

Date: 8.DEC 2017 23:28:03
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Dat e:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

* RBW 100 kHz Marker 1 [T1 ]

* VBW 300 kHz -24.34 dBn
Ref 30 dBm “Att 20 dB SWE 10 ns 2.499903846 Gz
30 Offet 14[dB "
20

e =

D1 -13 d¢Bm

- 20
3DB
L-30 f

'q_-ﬁt_
L1

-70

Center 2.5 GHz 2 MHz/ Span 20 MHz

© 8.DEC 2017 23:36:29

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

“ RBW 100 kHz Marker 1 [T1 ]

“ VBW 300 kHz -21.93 dBn
Ref 30 dBm " ALt 20 dB SWI 10 ns 2.570128205 GHz
30 O fget 14 |dB
L20

S

*]10
D1 -13 d¢Bm
3DB
- 30

-70

Center 2.57 GHz 2 MHz/ Span 20 MHz

8. DEC. 2017 23:28:41
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QPSK (15 MHz, FULL RB) - Left Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -19. 68 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 2.499951923 GHz

30 O fget 14 |dB

} R ”’“1\

é»—n
P
T

T
=
o

-70

Center 2.5 GHz 3 MHz/ Span 30 Mz

Date: 8.DEC 2017 23:24:03

QPSK (15 MHz, FULL RB) - Right Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -21.65 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 2.570480769 GHz

30 O fget 14 |dB

D1 -13 d¢Bm
| 1
-20

mm 3DB
Mo L

é»—n
3
T

- 30

k- 40

- 50

- 60

-70

Center 2.57 GHz 3 MHz/ Span 30 Mz

Date: 8.DEC 2017 23:27:08
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16-QAM (15 MHz, FULL RB) - Left Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -23.57 dBnm

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 2.499951923 GHz

30 O fget 14 |dB

é»—n
P
T

DL -13 ¢iBm ; IN

-70

Center 2.5 GHz 3 MHz/ Span 30 Mz

Date: 8.DEC 2017 23:25:22

16-QAM (15 MHz, FULL RB) - Right Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -21.18 dBn
Ref 30 dBm FAtt 20 dB SWIr 2.5 ns 2.570144231 GHz
30 Off get 14 (dB
L20
L RE
L1o
M ha ot i v
10 \l
D1 -13 d¢Bm
i
20
3DB
- 30
L0 My,
- 50
- 60
-70
Center 2.57 GHz 3 MHz/ Span 30 Mz

Date: 8.DEC 2017 23:26:33
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QPSK (20 MHz, FULL RB) - Left Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -19. 34 dBn

Ref 30 dBm ALt 20 dB SWI 2.5 ns 2.500000000 GHz

30 Ofget 14 |dB

é»—n
P
T

I WMWMMMM WW o

o D1 -13 d¢Bm } lL

J 3DB
1 Ay

Wbt il lnijl
ek )

-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 8.DEC 2017 23:17:57

QPSK (20 MHz, FULL RB) - Right Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -21.35 dBn

Ref 30 dBm ALt 20 dB SWI 2.5 ns 2.570320513 GHz

30 Ofget 14 |dB

é»—n
3
T

k]m DL -13 ¢iBm [

il

M 308
|, \

-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 8.DEC 2017 23:20:49
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16-QAM (20 MHz, FULL RB) - Left Band Edge

® * RBW 200 kHz Marker 1 [T1 ]
* VBW 500 kHz -27.94 dBn
Ref 30 dBm “Att 20 dB SWr 2.5 ns 2.499935897 GHz
30 Offet 14[dB "
20

é»—n
P
T

MWM#y l}wli i Ay ,lmw

-0

D1 -13 d¢Bm

T
=
o
|
et

3DB

-70

Center 2.5 GHz 4 MHz/ Span 40 MHz

Date: 8.DEC 2017 23:18:25

16-QAM (20 MHz, FULL RB) - Right Band Edge

® “ RBW 200 kHz Marker 1 [T1 ]
“ VBW 500 kHz -23.65 dBn

Ref 30 dBm " ALt 20 dB SWI 2.5 ns 2.570320513 GHz

30 O fget 14 |dB

é»—n
3
T

*]10
D1 -13 d¢Bm

3DB

-70

Center 2.57 GHz 4 MHz/ Span 40 MHz

Date: 8.DEC 2017 23:20:15
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FCC § 2.1055; § 22.355; § 24.235; §27.54; - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450t0 512 25 5.0 5.0
821 to 896 15 25 25
928 t0 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Fregquency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

1 1

| Temperature i

! Chamber X

: |

: EUT | Test

! X Equipment
1 1
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Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Dylan Li on 2017-12-25.

EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.
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Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
©C) Supplied Error Error —
(Voo (Hz) (ppm)
-30 -4 -0.0048 25
-20 -4 -0.0048 25
-10 -1 -0.0012 25
0 -2 -0.0024 25
10 38 -6 -0.0072 25
20 1 0.0012 25
30 -3 -0.0036 25
40 -3 -0.0036 25
50 5 0.0060 25
o V min.=3.5 -4 -0.0048 25
V max.= 4.2 -1 -0.0012 25
EDGE Mode
Middle Channel, f,=836.6MHz
tepesare | S|P PR |
(Voo) (Hz) (ppm)

-30 9 0.0108 25
-20 8 0.0096 25
-10 0 0.0000 25
0 3 0.0036 25
10 38 -3 -0.0036 25
20 0 0.0000 25
30 -5 -0.0060 25
40 -4 -0.0048 25
50 4 0.0048 25
V min.=3.5 -2 -0.0024 25
» V max.= 4.2 1 0.0012 25
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WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
C) Supplied Error Error (oo
(Vnc) (Hz) (ppm)
-30 27 0.0323 25
-20 29 0.0347 25
-10 25 0.0299 25
0 26 0.0311 25
10 3.8 24 0.0287 25
20 3 0.0036 25
30 23 0.0275 25
40 26 0.0311 25
50 25 0.0299 25
o5 V min.=35 27 0.0323 25
V max.= 4.2 28 0.0335 25
PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
C) Supplied Error Error Result
(Vnc) (Hz) (ppm)
-30 15 0.0080 pass
-20 9 0.0048 pass
-10 17 0.0090 pass
0 11 0.0059 pass
10 3.8 9 0.0048 pass
20 3 0.0016 pass
30 7 0.0037 pass
40 9 0.0048 pass
50 6 0.0032 pass
- V min.=3.5 5 0.0027 pass
V max.= 4.2 6 0.0032 pass
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EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | . ppiia Chwor | o | Resul
(Voo) (Hz) (ppm)
-30 -14 -0.0074 pass
-20 -13 -0.0069 pass
-10 -9 -0.0048 pass
0 -10 -0.0053 pass
10 3.8 -8 -0.0043 pass
20 8 0.0043 pass
30 -5 -0.0027 pass
40 -8 -0.0043 pass
50 -3 -0.0016 pass
V min.=35 -4 -0.0021 pass
2 V max.= 4.2 -5 -0.0027 pass
WCDMA Mode
Middle Channel, f,=1880.0 MHz
Teml()%')ature Voltag(; f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy Result
(Hz) (ppm)
-30 29 0.0154 pass
-20 28 0.0149 pass
-10 24 0.0128 pass
0 25 0.0133 pass
10 38 26 0.0138 pass
20 1 0.0005 pass
30 24 0.0128 pass
40 24 0.0128 pass
50 27 0.0144 pass
V min.=35 23 0.0122 pass
2 V max.= 4.2 27 0.0144 pass
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LTE:
QPSK:

Band 4:

Band 7:

10.0 MHz Middle Channel, f,=1732.5 MHz
Teml()%‘)ature Voltag(; f:)pplied Frg}.l:s:cy Frg}:ﬁ:ﬂlcy Result
(Hz) (ppm)

-30 1 0.00058 pass
-20 0 0.00000 pass
-10 2 0.00115 pass
0 -3 -0.00173 pass
10 38 -2 -0.00115 pass
20 0 0.00000 pass
30 -1 -0.00058 pass
40 3 0.00173 pass
50 2 0.00115 pass
V min.=3.5 5 0.00289 pass

20 V max.= 4.2 8 0.00462 pass

10.0 MHz Middle Channel, f,=2535 MHz
Teml()%‘)ature Voltag(; f:)pplied Frgi:s:cy Fr;:(}.l:z:cy (1;)1;::1;
(Hz) (ppm)

-30 3 0.00118 pass
-20 1 0.00039 pass
-10 2 0.00079 pass
0 -3 -0.00118 pass
10 38 0.00039 pass
20 0 0.00000 pass
30 -2 -0.00079 pass
40 3 0.00118 pass
50 6 0.00237 pass
V min.=3.5 4 0.00158 pass

20 V max.= 4.2 9 0.00355 pass
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16QAM:
Band 4:
10.0 MHz Middle Channel, f,=1732.5 MHz
Tem;()g)ature Voltag(:} ::)pplied Frg:.tz;lcy FrE(:‘l:z?cy Result
(Hz) (ppm)
-30 2 0.00115 pass
-20 -3 -0.00173 pass
-10 1 0.00058 pass
0 A 0.00006 pass
10 3.8 -2 -0.00115 pass
20 -3 -0.00173 pass
30 -1 -0.00058 pass
40 2 0.00115 pass
50 1 0.00058 pass
0 V min.=3.5 4 0.00231 pass
V max.= 4.2 3 0.00173 pass
Band 7:
10.0 MHz Middle Channel, f,=2535 MHz
Tem]()g)ature Voltag(g f:)pplied Fr::(:};z;lcy Frg:l:z;lcy (I;)lll)r:;t)
(Hz) (ppm)
-30 -2 -0.00079 pass
-20 0.00079 pass
-10 3 0.00118 pass
0 -2 -0.00079 pass
10 3.8 1 0.00039 pass
20 1 0.00039 pass
30 -2 -0.00079 pass
40 -2 -0.00079 pass
50 0.00118 pass
- V min=35 0.00079 pass
V max.= 4.2 0.00118 pass

#kxk* END OF REPORT *#**%**
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